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TEST M.U. RESULTS
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Start test date: 04-mag-17

End test date: 11-mag-17

To:
MARIO SIRTORI SPA
via Papa Giovanni XXIII 10
23845   COSTA MASNAGA (LC)
Italia

Sampling by customer

TEST REPORT

Customer code: 5485

To the attention of:

sig. Sergio Sala Crist

Tel.nr:

Fax.nr.

+39 031 879632

+39 031 855397

The results reported herein refer to the tested samples only and do not involve any product approval by Centro Tessile Serico.
This document may not be reproduced other than in full, except with the prior written approval of the issuing Laboratory.

References: ---

PLUTONEArticle description:

100% TREVIRADeclared composition:
FurnishingEnd use:

FabricTypology:

No requestedReturn:

LAB n° 0045

14253 TEAR PROPERTIES OF FABRICS WING 
SHAPED (2 directions)

UNI EN ISO 13937-3:2002+EC 1-2004

-

Method:

Instrument: CRE Dynamometer

08/05/17Date of test:

N 158Tear force of yarns WARP - Average

N 285Tear force of yarns WEFT - Average

n. 5Number of specimens for each direction

nr. 0Number of specimens rejected:

-Deviation from procedure

(*) = the tests marked with asterisk are not accredited by Accredia.
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Segreteria Tecnica

END OF TEST REPORT

(*) = the tests marked with asterisk are not accredited by Accredia.
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